v876C CATS Il ULTRA SEAT CORPORATION
Y

LLl
—
—
S
—_—
=
f—
<T
—
=
—
(72
=

4X 200-170 GO THROUGH

1ST AND 7TH HOLES IN (
BOTTOM OF RAILS. _\/

M8 X 30mm BOLT (200-170)
5/16" LOCK WASHER (200-260)

CAT PART NO. 516-4944 & 500-1027
(NOT INCLUDED WITH SEAT)

4X 200-170 GO
THROUGH 2ND AND
8TH HOLES ON TOP OF

RAILS 5/16" LOCK WASHER (200-260)

SCAN FOR
GUIDES

M8 X 30mm BOLT (200-170)

BOLT KIT 250-553 INCLUDES:

8 x 8x©

200-260

200-170



https://www.ultraseat.com/downloads 
https://www.ultraseat.com

